
This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. 
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any 
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this 
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Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply 
that the material, product, or service is or has ever been under an Intertek certification program. 
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Greer, SC 29650 

PRODUCT EVALUATED: Thermo-Spec Fire Curtain Model FFB-06-44-WFCC 
EVALUATION PROPERTY: Fire Resistance 

 

Report of Testing a Fire Curtain for compliance with the 
applicable requirements of the following criteria: NFPA 80, 
Standard for Fire Doors and Other Opening Protectives, 
Sections 20.2.1.14 through 20.2.1.14.5, 2016 Edition. 
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2 Introduction 
 
Intertek Testing Services NA, Inc. (Intertek) has conducted testing for Thermotex Industries, on 
Thermo-Spec Fire Curtain Model FFB-06-44-WFCC, to evaluate its fire resistance. Testing was 
conducted in accordance with applicable requirements, following the standard methods of 
NFPA 80, Standard for Fire Doors and Other Opening Protectives, Sections 20.2.1.14 
through 20.2.1.14.5, 2016 Edition. This evaluation took place on July 13, 2016. 
 

3 Test Samples 

3.1. SAMPLE SELECTION 

 
Samples were witnessed by Rodney Wyatt of Intertek on June 21, 2016 at Thermotex 
Industries’ manufacturing location located at 112 Sunbelt CT, Greer, SC. Samples (Intertek 
Sample ID No.SAT1606281216-002) were received at the Evaluation Center on June 28, 2016 
in good condition. The test specimen identification is as provided by the client and Intertek 
accepts no responsibility for any inaccuracies therein. 
 

3.2. SAMPLE AND ASSEMBLY DESCRIPTION 

The test specimen consisted of a 12 ft x 12 ft fire resistant curtain, fabricated from four pieces of 
fiberglass fabric with stainless steel wire inserted. Three pieces were beige, and the fourth piece 
was black in color. These four sections were sewn together using a Kevlar wrapped stainless 
steel wire with 1-1/8 in. overlap, creating a total of three vertical seams. A 6-in. diameter pocket 
was stitched into the bottom of the curtain to hold a 10 ft long 2-in. diameter schedule 40 steel 
pipe. The curtain was attached to the top of a 10 ft x 10 ft vertical fire resistance furnace frame. 
The frame was then pushed up against the furnace with the curtain fabric stretched tight on both 
sides, and the frame was clamped to the furnace, securing the curtain in place. Refer to 
Appendix C for photos. 

4 Testing and Evaluation Methods 

4.1. INSTRUMENTATION 

No thermocouples were required on the unexposed side of the sample.  
 

4.2. TEST STANDARD 

Testing was conducted in accordance with the applicable requirements of, and following the 
standard methods of NFPA 80, Standard for Fire Doors and Other Opening Protectives, 
Sections 20.2.1.14 through 20.2.1.14.5, 2016 Edition. 
 
The curtain was secured to the large scale vertical furnace and was tested to the standard time-
temperature curve described in the E119 standard. The neutral pressure plane was established 
at a point one-third of the way up from the bottom of the specimen, so that the upper two-thirds 
of the specimen were under positive pressure. 
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5 Testing and Evaluation Results 

5.1. RESULTS AND OBSERVATIONS 

 
The test was initiated on July 13, 2016.  John, Julie, and Lynn Snook of Thermotex Industries 

were present to witness the test. The ambient temperature at the time of the test was 82F and 
the humidity was 81 % R.H.   
 
Observations made during the test are listed below: 
 

Time (min:sec) Observation(s) 

0:00 The test was initiated at 8:09 AM 

5:00 Pressure established 

6:00 Curtain began to darken; smoking 

10:00 No significant changes 

20:00 No significant changes 

30:00 No significant changes 

45:00 No significant changes 

60:00 Test continues at client’s request 

90:00 Curtain still intact 

105:00 No significant changes 

120:00 Curtain still intact 

150:00 No significant changes 

180:00 Test terminated 

 
The curtain withstood the fire endurance test without passage of flame or smoke for 180 
minutes.  
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5.2. EXAMINATION OF RESULTS 

 
5.2.1. Correction Factor for the Fire Endurance Test 

 
In accordance with the E119 test standard, a calculation for any correction to the indicated fire 
resistance period was done. The correction factor was then mathematically added to the 
indicated fire resistance period, yielding the fire resistance period achieved by this specimen: 
 
 Correction Factor for the Fire Endurance Test 

 
ITEM 

 
DESCRIPTION 

TEST 
VALUE 

 
C 

 
correction factor 

 
0 minutes 

-26 seconds 

 
I 

 
indicated fire-resistance period 

 
180 minutes 

A area under the curve of indicated average 
furnace temperature for the first three fourths 
of the indicated period 

 
2931924 (°F•min) 

As area under the standard furnace curve for the 
same part of the indicated period 

 
2942706 (°F•min) 

 
ITEM 

 
DESCRIPTION 

TEST 
VALUE 

L lag correction 3240 

 
 

 
FIRE RESISTANCE PERIOD 
ACHIEVED BY THIS SPECIMEN ==> 

 
180 minutes 

 
Note:  The standard specifies that the fire resistance be determined to the nearest integral 
minute. Consequently, if the correction factor is less than 30 seconds, and the test specimen met 
the criteria for the full indicated fire resistance period, no correction is deemed necessary.   
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6 Conclusion 
 
Intertek Testing Services NA, Inc. (Intertek) has conducted testing for Thermotex Industries, on 
Thermo-Spec Fire Curtain FFB-06-37FCC, to evaluate its fire resistance. Testing was 
conducted in accordance with applicable requirements, following the standard methods of 
NFPA 80, Standard for Fire Doors and Other Opening Protectives, Sections 20.2.1.14 
through 20.2.1.14.5, 2016 Edition. This evaluation took place on July 13, 2016. 
 
Based on the results of this test, the Fire Curtain achieved a fire resistance rating of 180 
minutes. 
 
 
 
INTERTEK TESTING SERVICES NA, INC. 
 
 
   
Tested by:   ______________________ 

Jan-Michael Cabrera, M.S. 
Project Engineer, Fire Resistance 

 
 
 
 
   
Reported by:   ______________________ 

Ryan Ferry 
Engineer, Fire Resistance 

 
 
  
 
   
Reviewed by: _____________________ 
 Victor M. Burgos 
 Senior Project Engineer, Fire Resistance 
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APPENDIX A:  

Assembly Drawings 
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Pretest Photos 

 

 

 



Thermotex Industries  July 26, 2016 
Report No. 102506902SAT-010  Page 31 of 43   

  
RT-L-AMER-Test-616  
Issued: 4/8/2014 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Thermotex Industries  July 26, 2016 
Report No. 102506902SAT-010  Page 32 of 43   

  
RT-L-AMER-Test-616  
Issued: 4/8/2014 

Test photos 
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CALIBRATED INSTRUMENTATION USED FOR TESTING 

 

Description Serial No. Calibration Due 
Date 

100-Channel Data 
Acquisition System 

99LE004 9/22/2016 

Manometer 01LE013 10/26/2016 

Thermo/Hygrometer 151860229 10/23/2017 

Stop Watch 151950635 12/17/17 
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